
CONFIDENT CYGNUS,KOTTAYAM

CUBE TEST RESULT

DESCRIPTION 

7 DAYS 28 DAYS 7 DAYS 28 DAYS

1 28/07/20 M25 16.66 25 24.18 25.85

2 03/08/20 M35 23.33 35 28.07 38.2

3 13/08/20 M35 23.33 35 27.63 35.4

4 14/08/20 M35 23.33 35 27.62 35.18

5 16/08/20 M35 23.33 35 27.18 35.41

SL 
NO

DATE OF 
CASTING

GRADE OF 
CONCRETE

PERMISSIBLE 
COMPRESSIVE 

STRENGTH 
(N/mm2)

CHARACTERISTIC 
COMPRESSIVE 

STRENGTH 
(N/mm2)

Slab -Half -1st  floor 1,6-
A,J

Column-2 Nos -Service 
Lift

FF Column               
C39,C27,C13,C5,C4

FF Column                
C39,C27,C13,C5,C45,C
52
FF Column               
C28,C40,C13,C63,C39,
C27


	Cube Result

